



China

Choose certainty.
Add value.

测试报告

编号 : SHAM20160200643

日期 : 2016-02-24

页码 : 1 / 2

国家工矿电传动车辆质量监督检验中心

下列样品由客户提供及确认:

样品名称 : 金属试块

样品编号 : SHAM20160200643

货号或批号 : KOM 1

材质牌号 : 35CrMo

测试要求 : 硬度测试

收样日期 : 2016-02-23

测试周期 : 2016-02-23~2016-02-24

测试结果 : 请见下页

*****待续*****

南德认证检测(中国)有限公司上海分公司

材料实验室

授权签名

报告审核人:

授权签字人:

张颖

张颖

高级测试工程师



袁旭东

袁旭东

技术主管

Note: (1) General Terms & Conditions as mentioned overleaf. (2) The results exclusively relate to the sample(s) under test. (3) The test report shall not be reproduced except in full, without the written approval of the laboratory.

Laboratory:

Material Laboratory

The 3rd Building, No. 589, Quwu Road, Minhang District,
Shanghai, 200241, P.R. China

Phone: +86 21 60149880

Fax: +86 21 60149870

www.tuv-sud.cn

Regd. Office:

TÜV SÜD Certification and Testing (China) Co., Ltd.

Shanghai Branch

3-13F, No.151 Heng Tong Road Shanghai 200070

P.R. China

TÜV® SHAML 0041252



China

Choose certainty.
Add value.

测试报告

编号 : SHAM20160200643

日期 : 2016-02-24

页码 : 2 / 2

硬度测试:

环境条件 : 温度 21℃, 湿度 40%RH

测试设备 : 编号 Metal-009, 型号 MHV-30Z

测试方法 : GB/T 4340.1-2009

测试结果 :

测试项目	测试位置	结果		
HV10	1	288	285	289
	2	265	268	269
	3	255	257	254
	4	232	236	237

样品照片:



测试报告 SHAM20160200643 存在两种语言的正式版本, 英文版本和中文版本。此报告为其中文版本。

*****报告结束*****

Note: (1) General Terms & Conditions as mentioned overleaf. (2) The results exclusively relate to the sample(s) under test. (3) The test report shall not be reproduced except in full, without the written approval of the laboratory.

Laboratory:
Material Laboratory
The 3rd Building, No. 589, Quwu Road, Minhang District,
Shanghai, 200241, P.R. China

Phone: +86 21 60149880
Fax: +86 21 60149870
www.tuv-sud.cn

Regd. Office:
TÜV SÜD Certification and Testing (China) Co., Ltd.
Shanghai Branch
3-13F, No.151 Heng Tong Road Shanghai 200070
P.R. China

TUV® SHAML 0041251